
THE ZOOM 

54” Table 



QUANTITYDESCRIPTION

HARDWARE

SUPPORT  ROD 3
H1

5/16"X2-1/4" BOLT 24

H5

H2 5/16" FLAT WASHER 24

H3 1/4"NUT 6

H4

1-1/2"ROUND HEAD PHILLIPS SCREW    18

H7

H9

LEG    LEVELER 4

1/2"ROUND HEAD PHILLIPS SCREW      30

H10

1" FLAT HEAD PHILLIPS SCREW             4

3/16"X3/4" FLAT HEAD PHILLIPS SCREW    8

H6

1

IMAGE



COMPONENTS

DESCRIPTION QUANTITY 

P1 SIDE PANEL 2

END PANEL 2P2

P3 PLAYING FIELD               1

PLAY FIELD SUPPORT BRACE            3P5

P6 ROD HANDLE 8

ROD END CAP 8P7

P10 SLIDE SCORER 2

LEG 4P4

2

BALL ENTRY CUP 2P8

P11 CORNER 4

BALL CATCHER 2

P12

P9

P13 BALL RUNNER 2

GOAL 2 

IMAGE



COMPONENTS

DESCRIPTION QUANTITY

R1

R2

R3

R5

R6

R4

3

2 HOME PLAYERS ROD              1

3 HOME PLAYERS ROD              1

5 HOME PLAYERS ROD              1

2 AWAY PLAYERS ROD              1

3 AWAY PLAYERS ROD              1

5 AWAY PLAYERS ROD              1

ACCESSORIES

A1

SOCCER BALL 2A2

TOOL 2

QTY

R8 1 AWAY PLAYERS ROD              1

R7 1 HOME PLAYERS ROD              1

IMAGE



COMPONENTS

DESCRIPTION QUANTITY

C1

C2

C4

C3

4

5 PLAYERS ROD 2

RUBBER BUSHING               16

3 PLAYERS ROD 4

2 PLAYERS ROD 2

C5
C6

AWAY MEN 12

HOME MEN 12

C7 STICK 4

C8 CROSS BAR 2

C9 PANEL 2

C10

SLEEVE 4

CUP   HOLDER 2

C11

IMAGE



WARNING: TWO ADULTS NEEDED FOR ASSEMBLY

FOOSBALL TABLE ASSEMBLY
ASSEMBLY INSTRUCTIONS

5

1 CUT CORNERS OF THE BOX TOP AND PLACE IT ON 
THE FLOOR TO PROTECT THE PARTS AS THE UNIT IS 
BEING ASSEMBLED. PLACE SIDE PANELS P1 UPSIDE 
DOWN WITH THE SLOT FACING INWARD AS SHOWN 
IN FIGURE 1A.(BALL ENTRY HOLE WILL BE CLOSEST 
TO THE FLOOR.) TO EASE ASSEMBLY PUSH THE 
PRE-ASSEMBLED BUSHINGS AND PLASTIC WASHERS 
ON THE RODS UP AGAINST THE MEN. AT THIS TIME 
DO NOT CUT THE RUBBER BANDS THAT HOLD THE 
ASSEMBLY TOGETHER. ALIGN THE RODS AS SHOWN 
IN FIGURE 1A. THE HANDLE ENDS OF THE RODS ARE 
THE ENDS WITH THE HOLES APPROX. 1/2"FROM THE 
END.

REMEMBER:
You are working upside down. All of the home team must 

face one direction and the away team the opposite direction. 
All home team handles will go on one side, all the away team 
on the other side. The handle ends are the ends with the holes 
approx. 1/2" from the end of the rod.

INSERT THE RODS THROUGH THE ROD BUSHINGS 
IN ONE SIDE PANEL AS SHOWN IN FIGURE 1A.

2

    IMPORTANT:
Please read through the instruction book before attempting assembly 
to familiarize yourself with all part and assembly steps.



1 HOME PLAYERS ROD R7

2 AWAY PLAYERS ROD R4
3 HOME PLAYERS ROD R2

5 HOME PLAYERS ROD R3

5 AWAY PLAYERS ROD R6

3 AWAY PLAYERS ROD R5

ZOOM FOOSBALL TABLE ASSEMBLY

STEPS
1,2

FIGURE 1A

FIGURE 1B
6

1 AWAY PLAYERS ROD R8

2 HOME PLAYERS ROD R1

3

4

P1

HOLE

H2
H4

P1
P3

P2

         ATTACH THE TWO END PANELS P2 TO THE SIDE PANELS P1 AS SHOWN IN 
FIGURE2. REMEMBER THE GROOVE MUST FACE INWARD TOWARD THE PLAY 
FIELD.

P11

     ATTACH THE END PANELS WITH BOLTS (H4) AND WASHERS (H2) INTO THE 
PRE-INSTALLED DOWEL CONNECTORS. TIGHTEN ALL HARDWARE AT THIS TIME.
    INSERT PLAYING FIELD (P3) INTO THE GROOVE ON THE SIDE PANELS (P1) WITH 
GRAPHICS FACING DOWN. SEE FIGURE 1B.

             INSERT THE BENDS (P11) INTO THE SIDE PANELS(P1) & END PANELS (P2)
SEE FIGURE 1B.

STEPS
3,4

C4



5

ZOOM FOOSBALL TABLE ASSEMBLY

STEP
5,6

7

6      ATTACH PLAY FIELD WITH EIGHT SCREWS (H6) IN THE ENDS 
AS SHOWN IN FIGURE 2.

FIGURE2

        INSERT PLAYING FIELD SUPPORT BRACES (P5)INTO THE 
NOTCHES ON THE SIDE PANELS. SLIDE THE SUPPORT RODS H1
THROUGH THE GROOVE IN THE SUPPORT BRACES.  SECURE WITH
NUT (H3).
            DO NOT TIGHTEN AT THIS TIME! SEE FIGURE 2.

C8

7
      INSERT CROSS BAR (C8) INTO  LEGS (P4) AS SHOWN IN 
FIGURE 3A.

FIGURE 3A

H3

H3

H6P5

P4

STEP
7

H3

H1



8

CAUTION

9

ZOOM FOOSBALL TABLE ASSEMBLY

STEP
8,9

8

WARNING
     PLEASE VERY CAREFULLY TURN THE TABLE OVER AND 
SET ON ITS LEGS. BE CAREFUL THE TABLE IS VERY HEAVY 
AND THE RODS WILL SLIDE. DO NOT LIFT THE TABLE BY 
HOLDING ONTO THE RODS.

H7

H2
H4

P12

H4

H3

P13

H10

P4

P9

FIGURE 3B

    AFFIX THE GOAL (P12) TO THE END PANEL WITH THE ½" PHILLIPS ROUND 
HEAD SCREWS (H7).  AFFIX THE BALL CATCHER (P9) TO THE SIDE PANEL 
WITH THE ½" PHILLIPS ROUND HEAD SCREWS (H7).  CONNECT THE GOAL 
TO THE BALL CATCHER WITH THE BALL RUNNER (P13) 
     CONNECT THE WIRES FROM THE END PANEL TO THE CONTROL PANEL.
CONNECT THE WIRES FROM THE GOAL TO THE CONTROL PANEL.
     ATTACH THE LEGS (P4) TO THE CORNERS OF THE SIDE AND END PANELS 
USING THE 5/16" BOLT (H4) AND 5/16" WASHER (H3).  SCREW THE LEG 
LEVELERS (H10) INTO THE BOTTOM OF THE LEGS. 



11

10

ZOOM FOOSBALL TABLE ASSEMBLY

10,11
STEP

       ATTACH BALL ENTRY CUPS P8 TO THE SIDE PANELS WITH  SCREWS 
(H7) AS SHOWN IN FIGURE4A. SLIDE THE HANDLES (P6) ONTO THE END 
OF THE RODS WITH THE HOLE CLOSE TO THE END (THE HOLE MAY NOT 
GO COMPLETELY THROUGH THE ROD!). SLIDE THE RUBBER END CAPS 
(P7) ONTO THE OTHER END OF THE RODS.

9

FIGURE 4A

H7

FIGURE 4B
P8

C10

H7

          ATTACH THE PANELS (C9) TO THE END PANEL 
USING ROUND HEAD STICK(C7).  SEE FIGURE 4A.
          ATTACH THE  (P10) TO  THE END  PANEL USING THE 2" ROUND HEAD 
SCREWS (H9).SEE FIGURE 4B.

ATTACH THE CUP HOLDER(C10) TO THE END PANEL USING THE 1/2" 
ROUND HEAD SCREWS(H7).  SEE FIGURE 4A.

H9
P10

P6

P7

C7

C9



12
STEP

FIGURE 5

       ATTACH  THE HANDLES (P6) ONTO THE  END OF THE RODS
 WITH SCREWS(H5). AS SHOWN IN FIGURE 5.

ZOOM FOOSBALL TABLE ASSEMBLY

12

H5

P6

10



    

 
 

 
 
 

 

 

 

 
 

 

 
 
 
 
 

 

FOOSBALL GAME RULES

11




